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Improvement in Roof Life of Open

Hearth Furnaces with Hot Gunning
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Table 1. Chemical analysis (%) of R/C material
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Fig. 1. Distribution diagram of Heat No.
within one campaign.

Table 2. Comparison of various method.

Gunned roof Nb.

) Roof brick Gunned
Z Period Assumed| Good consumption material Total
o (1963) Time Time roof life |ingot(t) (kg /t)
e /day /day (t) kg /t t (kg /t)
N 297~378 N 6004220 . . .
3 | 4/21~6/8 | 1L Tael | 382~481 | 476+0 | 91900 (820) 8+92 102 1°11 | 10°03
|
J ~
4 | 2/11~4/23 | o108 | ter~254 | 26840 | 51700 565 | 10°93 57 | 1°12 | 1205
6 | 4/4~6/23 } 200~297 ! —_ 299430 | 63500 600 9°45 i 28 044 | 9°89
1 v
6 | 2/13~4/27 — — 262+12 52900 600 11734 0 0 11°34
7
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Effect of R/C material on Cr:0s (%)



